HARDWARE CONTENTS:
(8) —M5 X .8 X 12 MM BUTTON HEAD CAP SCREWS

(8] —M5 X .8 X 14 MM BUTTON HEAD CAP SCREWS
PHD AHMBH /@ (8) —M5 X .8 X 18 MM BUTTON HEAD CAP SCREWS
, 4(,/\\\ (2) —M5 X .8 X 18 MM BUTTON HEAD CAP SCREWS

SNOW (22) — M5 LOCK WASHERS

(22) —M5 X .8 CAP NUTS —ZINC

PRO ARMOR NXT LVL REAR BUMPER (NXPRB232)

*+BOLT SIZES ON IMAGE ARE LABELED IN MILLIMETERS (MM)

1. Install the tunnel rails first using the bottom 4 holes. Bolts on the outside, washer and nut on the inside. Hand tighten.
2. Install the grab handle starting with the rear most 16 mm bolt, then the 18mm bolt.

3. Using a 7/32” drill bit, drill the 5 remaining holes on each side through the tunnel.

4. Install remaining hardware. Tighten all bolts.

Pro Armor | 1123 Sherborn St. Corona, Ca. 92879 | 888.312.7667 | www.proarmor.com

[For further information on installation instructions and warnings please visit our website]



